3-PLY FACE MASK
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Color may vary

Length Width

24.4" 15.00

20 CS /PALLET

Height
18.70"

Height
82.67"




Content

Material

Dimensions

Characteristics

Certifications

Sealing

Color may vary

50 units per Box

36 Boxes per Master Case

Master Case has 1800 units of 3 PLY Spun Bond
and Meltblown

Two outer layers of non-woven fabric
Polypropylene intermediate filter

Pleated with moldable nasal fit with bands or
adjustable elastic fit around the ear

Length: 6.50” — 7.08”
Width: 3.34” — 3.74”
One fold : 1.57"-1.77"
Two fold: 0.78” — 1.18”

Meets bacterial filtration efficiency (BFE) > 95%
Particle filtration efficiency (PFE) a 0.1 micron > 95%

Meets international standard norms ASTM F2100-19
Cofepris Registration Number 1683C2012 SSA
FDA Registration Number 8030654

Heat sealing / ultrasound

Metallic strip molds to the bridge of the nose

Non-woven fabric

Non-woven fabric

Melt-blown fabric filter
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Pegasa
FINISHED PRODUCT SPECIFICATION

TITTLE ISSLIE DATE:
SURGICAL FACEMASK EFFECTIVE DATE:
Mo, Doc; 51028 CODE: 0830201 | REVISION No. 00
DEPARTAMENT:QUALITY CONTROL PAGE 1 of 3
TESTING SPECIFICATION REFERENCES

Product Description | Surgical facemask made with three layers made with
nowoven fabric:Meltblown \White Spunbond Blue Spunbond Degasa, SAdeCW.
an intermediate polypropylene filler;flat or pleated, Specifications
with nasal fit adjustabls.
Fluidresistant, antiestatic hypoallergenic. With band or elastic
adjustment wound on the head or refroauricular.

Cisposanle,

Professional: with elastic (o hald aroud the ear,

To observe under appropiale visbility conditions each of unils [Mexican Pharmacopeia
Finished that constitute the sample. The fabric Surface should be soft at [Medical Devices
touch.It must be not present.dintouch sensitive husks,wood [Supplement

chips, metal, glass, hair, insects or their fractions, | 4a.Ed 2017 Pag 483
bad odour, fungal contamination, moisture.holes tears, stains
outside the product characterstcs, frayed parts, loose fibers
of residuals, loose threads, lint suspendend fines,poorly Sewn
or poorly sealed parts, poory assembled parts.any waste used
in the manufaciuing process that adversely affects fthe
presentation andfor the use to which it is inlended the product.

JOB POSITION SIGHATURE

Issued by Research &Development

M
Karina Hidalgo Martinez Analyst Feb 06" 2020
Reviewed by: -y
Quality Assurance Supsrvisor | 727, o

Cesar Sampsdro Gaballero 5 = fea 06 logo
Approved by Corporate Quality Assurance |
Verdnica Ley Fuentes and Regulatory Affairs P
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FINISHED PRODUCT SPECIFICATION

TITLE ISSUE DATE:
SURGICAL FACEMASK EFFECTIVE DATE:
Mo, Doc.: 51026 | CODE: 0890201 REY. 00
DEPARTAMENT: QUALITY CONTROL PAG.Z20F 3
TESTING SPECIFICATION REFEREMNCES
DIMENSIONS || ength(A) 16.5 =180
{cm) Width (B) 85-95
' ' Degasa, S A de CV.
One Fold (C) 40=45 Specifications
Two Fold (D) 20=30
Ref. Professional facemask
COLOR The colars of the fabric must be in White or blue Degasa, 3.A de C.V.
Specifications
CUT STABILITY [When the fabric is cut, in any of its directions, it

should not have fiber detachments.

edical Devices Supplement

exican Pharmacopeia
a.Ed. 2017 Pag 480

WEIGHT

Meltblown fabric 20.0 to 22.0 gfm*
White Spunbaond fabric 25.0 fo 27.0 gim?
Elue Spunbond fabric 25.0 to 27 .0 g/'m*

maxir:an Pharmacopeia
edical Devices Supplement
da Ed. 2017 Pag 480

MMX-A-301/1-INNTEX-
009 pag 489, (The raw
material is analyzed according

standard ,due to dimension

E& standard}

the specimen mentioned in

LEVEL1 BARRIER ASTM F2100-11
FLUID RESISTAMCE 80 mm Hg ASll'u'I F1852 al 80 mm HE
BACTERIAL FILTRATION EFFICIENCY 1N 98% ASTM F2100-11
EXCESS (BFE)
BACTERIAL FILTRATION EFFICIEMCY (BFE) =98 %Type | EN14863
Delta-P Less than or equal to 2 5 ASTM F2100-11
FLAMMABILITY CLASS 1 ASTM F2100-11
Design Observe Inner | Reverse | Mask Size Mose pisce
Layer Layer Layer
, ) Width | Length
Earloop | 20g/m SPP | 20g/m 175mm | 95 mm PVC Coated
_ SPP #2mm | 2 mm Wire

DEGASA, S A of GV

DOCUMENT FROFPIERTY OF DEGASA, S A.of C W, FROHEIED ITS TOTAL DR
FARTUAL REPRODUCTION BY ANY MEANS WITHOUT PRIOR WRITTEMN ALTHOREZATION
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FINISHED PRODUCT SPECIFICATION

TITLE |1SSUE DATE:
SURGICAL FACEMASK | EFFECTIVE DATE:
No Doc.51026 | CODE:0890201 REV.00
DEPARTAMENT: QUALITY CONTROL | PAG.30OF 3

Color may vary

IlH staricel Chal'l_leS Revision

DEGASA, S A of CV QOCUMENT PROFEERTY OF DEGASA S A of C V., FROMESTED TS TOTAL DR FEPNOSCAOO301
PARTIA REPRODUCTION BY AMY MEAHS WITHOUT FRICR WRITMIEN AUTHORIZATION
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Synthetic Blood Penetration Resistance Final Report

Test Articke:  Sarmple Lot #540115145
Study Mumber:  1273084-501
Shudy Recewed Date: 20 Mar 2020
Testing Facility.  Nelson Labaratories, LLC
G280 5. Redwood Rd.
Salt Lake City, UT 84123 US4
Test Procedure(s):  Standard Test Pratecel (STP) Number: STPO012 Rev 09
Deviatlion{s): MNona

Summary: This procedure was performed to evaluate surgical facemasks and ather types of profeclive
clathing matenisls designed o pratect against fiuid penefration.  The purpose of this procedure is b
simulate an arerisl spray and evaluate the effectiveness of the test article in protecting the user from
possible exposure to blood and other body fuids. The distance from the target area swrface 1o the tip of
the cannula i 30.5 cm. A test volume of 2 mL of synthetic blood was employed using the targeting plate
rmathod

This test methed wes designed to comply with ASTM F1862 and 15O 22606 (85 referenced in
EM 14583:2019 and AS43812018) with the following exception: 150 22609 reguires testing 1o be
performed in an envirenment with & temperature of 21 + 5°C and & relative hurnidily of B5 = 10%. Inslead,
festing was performed at ambient conditions within one minute of removal from the snwironmental
chamber held at those paramebers

Al test methed acceptance critera were met. Testing was performed in compliance with US FDA gocd
manufacturing practice (GMP) regulations 21 GFR Parts 210, 211 and B20.

Mumbaer of Test Anicles Tested: 52
Mumber of Test Articles Passed: 52
Test Sde;.  Outsada
Pre-Conditioning:  Minirmum of 4 hours at 21 £ 5°C and BS £ 5% relative humidity {RH)
Test Conditions:  23.6°C and 21% RH

Reosults: Per ASTM F1882 and 150 22609, an sccaptable guality limit of 4.0% is met for a normal single
sampling plan when =28 of 32 fest articles show passing rasults

Test Pressure: B0 mmHg (10.7 kPa]
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Latex Particle Challenge Final Report

Test Article:  Sample Lot #540118145
Study Mumber.  1275078-501
Sludy Receved Date: 20 Mar 2020
Tesbing Faciity: Mebson Labosatones, LLC
#2680 5. Redwood Rd
Salt Lake City, UT 84123 U.S.A
Test Procedure(s]:  Standard Test Protocol {STP) Mumber. STPD00S Rev OF
Devwigtion|s): Mona

Summary: This procedure was performed 1o evaluate the non-viable parfick fftralion eficency (FFE) of
the 1es1 amicle. Monodisparsad polystyrene abex spheres (FSL) were nabulized (stomzed), dried, and
passed through the test aricle. The particles that passed throwugh the test aricle were enumerated using
a laser partichk: counter

Thres one-minute cownts wera performed. with the 1est aricle in the system, and the results averaged
Thres are-minute contral counts were performed, withou! & 1est arlicle in the system, before and after
sach test aricle and the counts were sveraged. Control counts were perforrmed 1o determine he average
number of particles delvered 1o the test arbcle. The filtration efficiency was calculsted using the average
numiber of particles penetrating the test aricke compared to the average of the control valuss.

The procedure employed the basic paricle ftration method descnbed in ASTM FE299, with some
exceplions, notably the procedure incorporated a non-neutralized challenge. In real use, particles canmy a
charge. thus this challenge represents 8 more natural stabe. The non-neulralized sercsaol is also specified
n the FOA guidance document on surgical face masks. Al lest method acteplance Criena ware met
Testing was performed in compliance with US FDA good manufacturing practice (GME) regulstons 21
CFR Pars 210, 211 and 820

Tesi Sidec  Inside
Area Tested 1.5 cm’
Partick Sizec 0.1 pm

Leboratory Conditions:  22°C, 23% reletive humidity (RH) at 10:07 a.m,, 24°C, Z2% RH &1 218 p.m

Average Fillration Efficiency.  96.7%
Standard Deviation:  0.448
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1 Study Mumber 1273078-S01
'ﬁ "Nelson Labs. Latex Particle Challenge Final Report

A Sotera Health company

Resulis:
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Flammability of Clothing Textiles Final Report

Test Articler  Sample Lot #8A0119145
Study Number:  1281782-501
Study Recaived Date: 26 Mar 2020
Testing Facility: Melson Laboratores, LLC
G280 5. Redwood Rd
Salt Lake City, UT 84123 15 A
Test Procadure(s;y  Standard Test Protocol (STP) Number, STPOO7T3 Rev 06
Deviationis)l MNone

Summary: This procedure was perfarmed 1o evaluste the flammability of plain surface clothing taxtilas
by muasurirg: the sase of i?1r|i|;|n and the speed of Name spread. The parameter of time 18 used o
separate matenals inio different classes, thereby asssting in @ judgment of tabric sultabaty for ciothing
and protective clothing matenal. The test procedure was performed in accordance with the test method
outlined in 16 CFR Part 1613 (a) Sfep 1 - testing i the onginal sfate. Siep 2 - Refurbishing and lesting
alter refuityshing, was nol performed. Al test method Bcceptance coferia were mel  Tasting was
performed in cormpliance with US FOA good manufacturing pracice (GMP) regulations 21 CFR Parts 210,
211 and 820

Test Adticke Side Tested: Ouiside Surface
Cirientation:  Machine

Test Criteria for Specimen FRP :
AR e TR R DTS e e R TR R e
1 Baurm lirme 23,5 saconds
2 Mot applicable to plain surface textile fabrics
3 Burn time <3.5 seconds

The 16 CFR Part 1810 slandand specifies that 10 replicates are to be tested i, during preliminary teeting,
only 1testarbcle exhibits flame spread and i is lass than 3.5 seconds or thie best arficles exhibil an
awverage flarme spread less than 3.5 seconde. Fve replicates are to be tested if no flame spread is
observed upon preliminary testing, if only 1 test aticle exhioits flame spread and it s egual bo or greatar
than 3.5 seconds, or if the average flame spread is equal 1o or grester than 3.5 seconds. In sccordance
with the standard, § replicates were tesied for this shudy
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Study Number 1281783-504

'@ Nelson Labs. Flammatility of Clathing Texties Final Report

& Sotera Health cormpany

Results:
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Bacterial Filtration Efficiency (BFE)
and Differential Pressure (Delta P) Final Report

Tesl Arbcle:  Sample Lot #5A0119145

Sludy Number  127B077-501

Swdy Receved Date: 20 Mar 2020
Tesling Facity: Melson Laboratories, LLG

62E0 5. Redwaood Rd

Salt Lake Ciy, UT 84123 U5 A

Standard Test Protocal (STP) Number:. STPOO04 Raey 18
Mona

Tesd Procedurs($)
Deviation(s)

Summary: The BFE test s performed o delerning the fillration efficency of besl articles by companng
the bacteral contral counts upstream of the test ardicle o the bactenal cownts downsiream. A suspenson
of Staphylocoecous aweus was aerosolized using a nebulizer and delivered o the test article at 2 constant
fiow rate and fved air pressure. The challenge delivery was maintained at 1.7 - 3.0 % 107 ealany feerning
units (CFU) with a mean particle size (MPS) of 3.0+ 0.3 pm. Tha aerosols were drewn thiough a alx-
stage, vable paricke, Andersen sampler for collecton. This test method complies with ASTM F2101-18
and EN 145332018, Annex B.

The Deta P test is performed (o determing the breathability of test articles by measunng the differantal
air prassure on either side of the test adicle using a manometer, at a constant flow rate. The Dela P test
complas with EM 146832018, Annex C and ASTM F2100-19

Al tast method acceptance critena were mat. Testing was parformad in compliance with WS FDA good
manufacturing practica {GMP) regulations 21 CFR Parts 290, 211 and §20.

Test Side  Inaide
BFE Test Araa-  —40 cm’
BFE Flow Rate:  28.3 Lilers par minute (L)
Dwalta P Flow Rate: 8 Limin

Conditioning Parametars: 85 £ 5% relative humidity [RH) and 21 1 5°C for a minemnum of 4 haurs

i mesl . gy . B o ey TR

Tegt Article Dimensions

=172 mm » =158 mm

Posi#ive Control Average 2.7 x 10° CFL
Nepsative Mongor Count <1 GFU
MPS: 3.1 um
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, Study Mumber 1278077-501
7/ i Bactarial Fitration Efficiens . (BFE]
"Nelson Labs v

A Satera Health company and Diffterantal Prassure (Delta P) Final Report

Resuls:

1 B6.1

2 B3.7
3 B0
e gar
5 84,2

1 2.3

230
2 av 356
3 2.4 24.0
4 259 2B.B
5 4.1 40.7

The fitration efficiency percentageas were cakculatad using the followng equation:
C = Positive control Bverege

% BFF = & 100 I = Plate count total recowensd downstream of the test aicle
Mote: The plabe count iolal is available 1] el reguest
BOL F0- TS0 | nefsonfabs com | saleeebon kb, com L FATO00-000r Raave 20
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